
AWWA Water Quallity Technology Conference (WQTC)
Session Descriptions
November 17-21, 2024 in Schaumburg, Illinois

Code Session Title Details Date Start Time End Time Speaker 1 Firs  Speaker 1 Last Speaker 1 Title Speaker 1 Company

PCW01 PCW01 - Drinking Water 
Microbiology: 
Methodologies and 
Quality Control

This workshop will provide an overview of the microbial drinking water programs within the US and Canada. 
Training will include a
hands on component where attendees can observe and perform the methods used to analyze drinking water 
supplies. The workshop will also provide an
overview of Quality Control and Quality Assurance (QC/QA) programs and how they are necessary in drinking 
[...]
Page 15 of 49



Code Session Title Details Date Start Time End Time Speaker 1 Firs  Speaker 1 Last Speaker 1 Title Speaker 1 Company

MON04-03  Effect of Premise 
Plumbing and Water 
Utility on Drinking Water 
Quality in Marginalized 
Communities

Drinking water samples were collected from homes in marginalized communities to assess the effect of water 
provider (small vs. large utility) and household premise plumbing on drinking water quality. Sample analyses 
include: pH, temperature, TDS, ORP, turbidity, disinfection residual, disinfection byproducts, metals, TOC, 
TTHM, HPC, E. coli, Legionella, and the microbiome present (via 16S sequencing and selected pathogen 
quantification). Results to date indicate that variation in premise plumbing or water provider cause a 
significant difference in water quality properties such as disinfectant residual, TTHM, TOC, and HPC.

11/19/24 11:30 AM 12:00 PM Evan Williams University of Texas At 
Austin

PST01-04 Identifying PFAS 
Surrogate(s) for Improved 
Design and Monitoring of 
Granular Activated 
Carbon and Ion Exchange 
Resin Processes

This study explores the effectiveness of a number of NSF/ANSI certified granular activated carbons (GACs) and 
ion-exchange resins (IXRs) towards the removal of PFAS in drinking water. As the list of regulated PFAS 
increases, it becomes more challenging to monitor all the target PFAS. We aimed to identify certain PFAS to 
be used as surrogate(s) for assessing/monitoring the efficacy of GAC and IXR treatment processes. Using 
isotherm, kinetic, and rapid small-scale column test (RSSCT) studies, we examined 3 types of GACs (coal-, 
coconut shell-, and wood-based) and 2 types of PFAS-specific IXRs, 16 PFAS (PFCAs, PFSAs, PFECAs, FTSAs, and 
FASAs) with chain lengths C3-C9, and 4 challenge waters with varying dosages of water constituents.

11/19/24 9:30 AM 10:30 PM Ehsan Banayan EsfahGraduate Research 
Assistant

University of British 
Columbia

PST03-01 Advanced Oxidation and 
Granular Activated 
Carbon Treatment for 1,4-
Dioxane and PFAS: A 
Cross-Sector 
Collaborative Pilot Study

We are examining the treatment of source water with 1,4-dioxane and PFAS by an ozone/hydrogen peroxide 
advanced oxidation process (O3/H2O2 AOP) followed by granular activated carbon (GAC) filtration. 
Specifically, we are comparing contaminant removal and water quality in parallel O3 - GAC and O3/H2O2 AOP - 
GAC pilot treatment trains over a one-year period. Using this AOP process, it is unknown if shifts in PFAS 
speciation to shorter chain compounds may affect GAC performance. The pilot study involves utility members, 
academic researchers, and consultants. Results will guide operational setpoints, treatment optimization, 
technical constraints, and removal expectations that can be referenced by stakeholders in the drinking water 
industry.

11/19/24 9:45 AM 10:45 AM Seth Sandoval-SkeeResearcher University of Michigan

PST03-02 Predicting Fluidized Bed 
Clarifier Performance 
Using Filtration Theory

Sustainable access to clean water is a pressing global challenge. AguaClara Reach is a nonprofit whose efforts 
focus on providing drinking water treatment solutions at the community scale in highly-constrained 
environments, where electrical and mechanical infrastructure is limited. The suspended floc blanket within 
hydraulic fluidized bed clarifiers afford AguaClara plants greater particle removals than would be possible 
through traditional sedimentation and filtration alone. The focus of this presentation is to examine a 
hypothesized floc filter mechanism that is thought to govern particle removals within the floc blanket of 
fluidized bed clarifiers.

11/19/24 9:45 AM 10:45 AM Andrew Pennock

Page 16 of 49



Code Session Title Details Date Start Time End Time Speaker 1 Firs  Speaker 1 Last Speaker 1 Title Speaker 1 Company

PST03-04 Upflow Slow Sand 
Filtration – Turning 
Filtration On Its Head!

Upflow Slow Sand Filtration (USSF) is a new concept where untreated water is introduced into the bottom of a 
filter, flowing upwards to discharge.  The upflow filtration concept was initially researched in the 1980s at 
Louisville Water Company (LWC) with positive results as a biological reactor.  The benefit is that surface 
clogging and required backwashing (of scraping for Slow Sand Filtration) is eliminated.  

This idea has recently come forward as a potential method to address small system needs, particularly in 
developing countries.  A demonstration system has been installed and operated at LWC since May 2023 to 
further develop the concept.  The system has been successful in consistently reducing turbidity, total 
coliforms, and E. coli in the Ohio River source to near-potable  quality, with turbidity approaching 1 NTU and 
E.coli near 1 prior to chlorination.  The system has operated for over 10 months and continues to operate with 
minimal attention and no power requirements.   

The basic science of filtration predicts the potential success of upflow filtration, as particle capture is not 
limited to surficial sedimentation.  The system consists of an upflow “roughing filter” of course rock, followed 
by an upflow sand filter operated at 0.1 gpm/sq ft, producing about 400 gallons per day.  The system is 
constructed out of common materials easily sourced in rural areas: two 55-gallon drums, PVC pipe, and 
roughly graded sand and rock.  The total cost for the 400 gallon per day system is about $100 US.  

Operational requirements are minimal.  Given a gravity-fed system, the system operates on less than 1 foot of 
head loss (3 to 5 inches is typical.  The roughing filter removes approximately half of the suspended sediment 
and is consistent across wide turbidity swings in the Ohio River.  The upflow filter removes turbidity to near 1 
NTU and after 10 months of operation.  While this does not meet US standards, it is far better than many 
water supplies in the smaller communities of developing countries.

The filters are cleaned by “downflushing”, using the head in the freeboard (approximately 12 inches).  The 
roughing filter was downflushed after 6 months of operation.  The upflow slow sand filter has not yet shown 
any signs of particle breakthrough after  10 months and has not yet been downflushed.

USSF is being researched ith the intention of field testing this technolog  in Ag a Fria  Ec ador  in 2024  

11/19/24 9:45 AM 10:45 AM Steve Hubbs

PST03-05 Water Main Likelihood of 
Failure (LoF) Analysis 
Using Machine Learning 
Model Case Study: City of 
Virginia Beach

Machine learning empowers utilities to process, analyze, and cross-reference datasets efficiently. and more 
thoroughly than traditional mechanistic model by elucidating variable interrelations. ML can accelerate 
analysis and insights on high-risk assets resulting in enhanced service reliability, informed investment 
decisions and improved utility operations. 

This project implemented several machine learning (ML) models to predict the likelihood of failure (LoF) for 
water main failure. Model results informed what LoF criteria to include in the City’s likelihood and 
consequence risk framework. Predictive models were trained on data from historical main breaks, hydraulic 
modeling, land subsidence, and weather. 

11/19/24 9:45 AM 10:45 AM Reid Cagir Hazen and Sawyer

PST03-06 Securely Harnessing 
Cloud Solutions for 
Enhanced Water Data 
Analytics, Case Study, 
Loudoun Water, VA

•	The presentation focuses on Loudoun Water's transformative shift from traditional methods to AI and 
machine learning-enhanced data-driven modeling in water management, particularly total phosphorus 
management.
•	Using the Cloud for secure data storage and predictive modeling, Loudoun Water has been able to optimize 
operations, improve service delivery, and underline the value of cloud-based solutions in the water industry.
•	The presentation will also discuss the challenges and opportunities of this digital transition, highlighting how 
such approaches can help navigate data 'noise' and deliver real-world benefits for communities and water 
utilities.

11/19/24 9:45 AM 10:45 AM Javad Roostaei Hazen and Sawyer

Page 17 of 49



Code Session Title Details Date Start Time End Time Speaker 1 Firs  Speaker 1 Last Speaker 1 Title Speaker 1 Company

PST03-07 Climate Event Driven 
Increases in Natural 
Organic Matter: 
Implications for the 
Sustainability of Drinking 
Water Treatment

This study presents an updated analysis spanning over two decades (1999-2023) of climate, water quality, and 
operational data from two drinking water facilities in Atlantic Canada. In 2023, unprecedented climate events 
caused NOM in the water supplies to increase by > 65%. To adapt, alum dosing nearly doubled in 2023 
compared to 2022. DBPs in both distribution systems were elevated following the event but remained within 
compliance levels. Equivalent CO2 emissions were estimated for the production and transportation of alum, 
which increased by 3 to 7-fold in 2023 compared to when the plants were commissioned decades prior. The 
plants were not only adversely impacted by climate change but also contributed to the global CO2 burden. 

11/19/24 9:45 AM 10:45 AM Lindsay Anderson Research Engineer

PST03-08 Hexavalent Chromium 
Removal Alternatives 
Process Comparisons and 
Lifecycle Costs

This is an presentation comparing commercially available treatment alternatives to remove hexavalent 
chromium from groundwater. Three treatment alternatives, including multiple sub-alternatives, were 
analyzed for effectives and suitability at two of City’s well stations. The unique water quality at these two 
locations allowed for early deletions of some sub-alternatives, and the remaining options were evaluated 
against a wide range of criteria, including capital cost, lifecycle cost, and O&M flexibility.

11/19/24 9:45 AM 10:45 AM Sifang Shan HDR

PST03-09 Investigating Quaternary 
Ammonium Surfactants 
as Disinfection Byproduct 
Precursors

This study investigates the formation potential of disinfection byproducts (DBPs) from quaternary ammonium 
surfactants (QAS) during water treatment. Ten QAS were studied for their DBP-forming potential when 
exposed to ozone and subsequent chlorination or chloramination. Trichloromethanes were the dominant 
DBPs formed, with varying yields among QAS. Notably, N-nitrosodimethylamine (NDMA) formation occurred 
exclusively during chloramination. Despite DBP concentrations remaining within regulatory limits, QAC 
contribution emphasizes the need for careful removal before water disinfection.

11/19/24 9:45 AM 10:45 AM GABSON BAGUMA University of Nevada Las 
Vegas

PST03-11 Inclined to Change? 
Piloting Inclined Plate 
Settlers to replace Solid 
Contact Clarifiers at a 
Surface Water Treatment 
Plant

This presentation presents a pilot study that was part of planning efforts for a surface water treatment plant’s 
expansion. Results from the study aided the utility’s decision to select a coagulation, flocculation, and 
sedimentation technology different to their existing process. Audience members will learn how a pilot 
program for highly variable raw water quality is organized and executed, as well as lessons learned that can be 
applied to any treatment pilot program. The presentation will cover the background, motivation, and 
objectives of the study, provide information on pilot configuration and operating conditions, review water 
quality data, discuss operational challenges, and share the decision-making process for technology selection.

11/19/24 9:45 AM 10:45 AM Pei-Shin Wu Brown and Caldwell

PST03-12 Removal of Cyanotoxins 
with Powdered Activated 
Carbon in a Wildfire-
degraded Water Quality 
Matrix

In the last several years wildfire activity has increased in the Pacific Northwest region and posed concerns for 
water systems. Powdered activated carbon (PAC) is commonly used to remove cyanotoxins during harmful 
algal blooms, but competition with wildfire-derived dissolved organic matter (DOM) for sorption sites is not 
well understood. Cyanotoxins were mixed with ash slurries from multiple 2023 wildfires with different DOM 
characteristics. Wildfire-derived DOM competition with cyanotoxins for removal with PAC was then tested. 
This study describes PAC's efficacy in removing cyanotoxins post-wildfire and how variations in DOM character 
from different burned regions influence performance. 

11/19/24 9:45 AM 10:45 AM John Heneghan Environmental 
Engineering Graduate 
Research Assist

PST03-13 Solar Light-driven Eco-
friendly 
Photodegradation of MC-
LR using Platinum 
Ditelluride (PtTe2) 
Nanofilms

In this study, novel two-dimensional (2D) platinum ditelluride (PtTe2) nanofilms were developed for rapid and 
solar light-driven photodegradation of microcystins (MC-LR) in water. The UV-Vis light-driven photocatalysis 
using the newly fabricated PtTe2 nanofilm successfully degraded the MC-LR concentrations (2 ppm) with 5.24 
mg MC-LR/g material-h which is a 3.8 – 7.7 times greater rate compared to other studies. XTT assay was 
conducted to show that the MC-LR degradation is primarily based on the reaction between MC-LR and 
reactive oxygen species produced using the PtTe2 nanofilms. PtTe2 can be a promising material for cost-
effective and eco-friendly means of MC-LR degradation in harmful algal blooms (HABs) experiencing water. 

11/19/24 9:45 AM 10:45 AM Jonghyun Baik University of Central 
Florida Libraries

Page 18 of 49



Code Session Title Details Date Start Time End Time Speaker 1 Firs  Speaker 1 Last Speaker 1 Title Speaker 1 Company

PST03-14 From Paper to Digital: 
Digitizing Chicago 
Department of Water 
Less Impact to Operations

The Department of Water Management (DWM) is responsible for overseeing the maintenance and 
enhancement of an extensive network of assets, including over 4,300 miles of water mains and 4,400 miles of 
sewer mains. To effectively manage these assets, the City of Chicago employs a work order management 
system to document efforts in maintaining or replacing aging infrastructure. Additionally, the city relies on 
311, a service request system that also allows citizens to check the status of previous water quality service 
requests. On average, the DWM processes over 100,000 work orders annually. This presentation will detail 
the data analytics, integration  and workflow of an integrated service-request-driven work order system for 
the DWM.

11/19/24 9:45 AM 10:45 AM Kiran Udayakumar AECOM

PST03-15 Bye-bye By-products: 
Transforming Disinfection 
Strategies at the Warren 
Water Filtration Plant

The City of Warren’s Water Filtration Plant (WFP) aims to mitigate Disinfection By-product (DBP) formation 
through modifications to their current disinfection strategy. This study evaluated simultaneous compliance 
impacts of DBP formation potential on Giardia inactivation based on adjustments to free chlorine 
concentration, pH, and contact time through both desktop study and laboratory bench scale experiments. 
Seasonal DBP Formation Potential testing and profiling of DBP formation throughout the entire treatment 
train was performed to inform recommended steps to reduce DBP formation through disinfection strategy 
changes.

11/19/24 9:45 AM 10:45 AM Bernardo Vazquez Bravo

PST03-16 Fuzzy Random Variable 
Analysis of Chlorine 
Residuals in Distribution 
Systems

Water distribution systems (WDS) are a critical control point for the protection of public health. Modelling can 
be used to estimate disinfectant residuals in a WDS based on flow and water quality. However, the significant 
uncertainties regarding inputs (e.g. demand) limits the value and use of current WDS approaches. Often 
experts must make assumptions without explicitly using monitored data. A novel modelling approach will be 
presented that includes clustering of observed data to build expected distributions of disinfectant residuals at 
any WDS node. The distributions represent uncertainties regarding flow, temperature, and daily demand 